
 Quible 
Quible & Associates, P.C.                                               P.O. Drawer 870 

   Kitty Hawk, NC 27949 

ENGINEERING • ENVIRONMENTAL SCIENCES • PLANNING • SURVEYING                                                                                        Phone: 252-491-8147 

                                       SINCE 1959                                                                                                                                                                               Fax: 252-491-8146 

Web: quible.com 

 
July 18, 2024 

 

Ms. Jennie Turner, CFM 

Currituck County 

Planning & Community Development 

153 Courthouse Road, Suite 110 

Currituck, North Carolina 27949 
[...]
upstream or downstream limits or lake borders are established. 
7 33 CFR 329.9(a) A waterbody which was navigable in its natural or improved state, or which was 
susceptible of reasonable improvement (as discussed in § 329.8(b) of this part) retains its character as 
“navigable in law” even though it is not presently used for commerce, or is presently incapable of such 
use because of changed conditions or the presence of obstructions. 
8 This MFR is not to be used to make a report of findings to support a determination that the water is a 
navigable water of the United States. The district must follow the procedures outlined in 33 CFR part 
329.14 to make a determination that water is a navigable water of the United States subject to Section 10 
of the RHA. 



 
[CESAW-RG-W] 
SUBJECT: 2023 Rule, as amended, Approved Jurisdictional Determination in Light of 
Sackett v. EPA, 143 S. Ct. 1322 (2023), [SAW-2023-01517] 
 
 

4 

 

decision in Sackett. List each aquatic resource separately, by name, consistent with 
the naming convention used in section 1, above. Include a rationale for each aquatic 
resource, supporting that the aquatic resource meets the relevant category of 
“waters of the United States” in the 2023 Rule as amended. The rationale should 
also include a written description of, or reference to a map in the administrative 
record that shows, the lateral limits of jurisdiction for each aquatic resource, 
including how that limit was determined, and incorporate relevant references used. 
Include the size of each aquatic resource in acres or linear feet and attach and 
reference related figures as needed. 

 
a. Traditional Navigable Waters (TNWs) (a)(1)(i): [N/A] 

 
b. The Territorial Seas (a)(1)(ii): [N/A] 

 
c. Interstate Waters (a)(1)(iii): [N/A] 
 
d. Impoundments (a)(2): [N/A] 
 
e. Tributaries (a)(3): [N/A] 
 
f. Adjacent Wetlands (a)(4): [N/A] 
 
g. Additional Waters (a)(5): [N/A] 
 

8. NON-JURISDICTIONAL AQUATIC RESOURCES AND FEATURES  
 
a. Describe aquatic resources and other features within the review area identified in 

the 2023 Rule as amended as not “waters of the United States” even where they 
otherwise meet the terms of paragraphs (a)(2) through (5). Include the type of 
excluded aquatic resource or feature, the size of the aquatic resource or feature 
within the review area and describe how it was determined to meet one of the 
exclusions listed in 33 CFR 328.3(b).9  [N/A] 

 
b. Describe aquatic resources and features within the review area that were 

determined to be non-jurisdictional because they do not meet one or more 
categories of waters of the United States under the 2023 Rule as amended (e.g., 
tributaries that are non-relatively permanent waters; non-tidal wetlands that do 
not have a continuous surface connection to a jurisdictional water).  
 
 

 
9 88 FR 3004 (January 18, 2023) 



 
[CESAW-RG-W] 
SUBJECT: 2023 Rule, as amended, Approved Jurisdictional Determination in Light of 
Sackett v. EPA, 143 S. Ct. 1322 (2023), [SAW-2023-01517] 
 
 

5 

 

Aquatic Resource 
Name 

Resource Type Reason the AR is not jurisdictional 

SAW-2023-01517 
Non-Jurisdictional 
Wetland 

Wetland The 0.17-acre wetland is not abutting or contiguous with a Traditional 
Navigable Water (TNW) or a Relatively Permanent Water (RPW) and 
it does not have a continuous surface connection to a TNW/RPW. 
The wetland is surrounded by uplands on all sides. There is no 
discrete connection to any other water/wetland. 

 
9. DATA SOURCES. List sources of data/information used in making determination. 

Include titles and dates of sources used and ensure that information referenced is 
available in the administrative record. 

 
 a.  1. Date of Office (desktop review): 23 April 2024 
  2. Date(s) of Field Review (if applicable): Sep 28 2023 

 b.  Data sources used to support this determination (included in the administrative 
record). 
o Aquatic Resources delineation submitted by, or on behalf of, the 

requestor: Jurisdictional Determination request from Quible & Associates 
o Wetland Exhibit dated 28 Sep 2023    
o Previous JDs addressing the same review area: SAW-2007-03848, 22 

Nov 2007 
o LIDAR: QL2 LiDAR generated by USACE on 11 Sep 2023,  
o Topo map with delineation overlay by Quible & Associates dated 11 Dec 

2023 
o USDA NRCS Soil Survey: Web Soil Survey, Currituck County, 22 Jun 

2023 
o Antecedent Precipitation Tool: 12 Sep 2023, 15 Nov 2023 
o Site Photos 07 Dec 2023 

   
  
10. OTHER SUPPORTING INFORMATION. A field visit was conducted by the Corps on 

Sep 12, 2023, to review the delineation and check for potential connections. The 
wetland within the review area extends to the adjacent parcel to the east but it is 
completely surrounded by uplands and does not possess a continuous surface 
connection to the Currituck Sound or any other water/wetland. 
 

11. NOTE: The structure and format of this MFR were developed in coordination with 
the EPA and Department of the Army. The MFR’s structure and format may be 
subject to future modification or may be rescinded as needed to implement 
additional guidance from the agencies; however, the approved jurisdictional 
determination described herein is a final agency action. 



ROY COOPER
Governor

MICHAEL S. REGAN
Secretary

S. DANIEL SMITH NORTH CAROLINA

Director Environmental Quality

September 1, 2020

J. BRYCE MENDENHALL — VICE PRESIDENT OF OPERATIONS

CAROLINA WATER SERVICE, INC. OF NORTH CAROLINA

4944 PARKWAY PLAZA BOULEVARD — SUITE 375

CHARLOTTE, NORTH CAROLINA 28217

Subject: Permit No. WQ0009772

Monteray Shores WWTP
High -Rate Infiltration System

Currituck County

Dear Mr. Mendenhall: 

In accordance with your permit minor modification request received July 10, 2020, and subsequent
additional information received August 10, 2020, we are forwarding herewith Permit No. WQ0009772
dated September 1, 2020, to Carolina Water Service, Inc. of North Carolina for the continued operation of

the subject wastewater treatment and high -rate infiltration facilities. 

The following modifications to the subject permit are as follows: Field LPP was transferred from
Permit No. WQ0006254 to Permit No. WQ0009772, thus it has been added to the facility description and
Attachment B; the associated monitoring wells MW-4, MW-5 and MW-6 have been added to Attachment
C. 

This permit shall be effective from the date of issuance through October 31, 2026, shall void Permit
No. WQ0009772 issued May 12, 2016, and shall be subject to the conditions and limitations therein. The
Permittee shall submit a renewal application no later than May 4, 2026. 

Please pay attention to the monitoring requirements listed Attachments A, B, and C for they may
differ from the previous permit issuance. Failure to establish an adequate system for collecting and
maintaining the required operational information shall result in future compliance problems. 

The Division has removed the following permit conditions since the last permit issuance dated
May 12, 2016: 

Old Facility Description — Corolla Light WWTP # 2 ( NC0018282A1) was removed as it was

closed out by the Currituck County Health Department. 

Old Conditions L1. and L2. — Phase III engineering certification was received April 13, 2017. 

Old Condition L4. — The 02H . 0400 rules were repealed. 

Old Condition II. 6. — The 02H . 0400 rules were repealed. 

Old Condition III. 14. — The condition has been removed. 

Old Condition VI. 2. — The permit is not voidable. 

QE
Nf IH TH (: 4: 10! INA

Department of Enrimnmenlal puali

North Carolina Department of Environmental Quality I Division of Water Resources

512 North Salisbury Street 11617 Mail Service Center I Raleigh, North Carolina 27699- 1617

919. 707. 9000



Mr. J. Bryce Mendenhall

September 1, 2020

Page 2 of 2

The following permit conditions are new since the last permit issuance dated May 12, 2016: 

Facility Description — Field LPP was added. 

Condition III. 4. — This condition requires infiltration equipment be tested and calibrated once

per permit cycle. 

Condition III. 13. 

annually. 

Condition VI. 10 — 

overdue fees. 

This condition requires metering equipment be tested and calibrated

Prevents the permitted being renewed when the Permittee has any unpaid

Attachment A — For PPI 001, the monitoring frequency for BOD, Fecal Coliform, Ammonia, 
Total Kjeldahl Nitrogen, Nitrate, Total Nitrogen, Total Phosphorus and Total Suspended Solids

was changed from Weekly to 3 times per week, and the monitoring frequency for pH has been
changed from Weekly to 5 times per week, according to the current Non -Discharge Effluent
Monitoring Policy. 

Attachment B — Added Field LPP. 

Attachment C — Added monitoring wells MW-4, MW-5 and MW-6. 

If any parts, requirements, or limitations contained in this permit are unacceptable, the Permittee
has the right to request an adjudicatory hearing upon written request within 30 days following receipt of
this permit. This request shall be in the form of a written petition, conforming to Chapter 150B of the North
Carolina General Statutes, and filed with the Office of Administrative Hearings at 6714 Mail Service

Center, Raleigh, NC 27699- 6714. Otherwise, this permit shall be final and binding. 

If you need additional information concerning this permit, please contact Vivien Thong at ( 919) 
707- 3627 or vivien. zhong@ncdenr. gov. 

Sincerely, 

S. Daniel Smith, Director

Division of Water Resources

cc: Currituck County Health Department ( Electronic Copy) 
Washington Regional Office, Water Quality Regional Operations Section ( Electronic Copy) 
Robert G. Burgin, Jr., PE — Burgin Engineering Inc. ( Electronic Copy) 
Laserfiche File ( Electronic Copy) 
Digital Permit Archive ( Electronic Copy) 



NORTH CAROLINA

ENVIRONMENTAL MANAGEMENT COMMISSION

DEPARTMENT OF ENVIRONMENTAL QUALITY

RALEIGH

HIGH -RATE INFILTRATION SYSTEM PERMIT

In accordance with the provisions of Article 21 of Chapter 143, General Statutes ofNorth Carolina as
amended, and other applicable Laws, Rules, and Regulations

PERMISSION IS HEREBY GRANTED TO

Carolina Water Service, Inc. of North Carolina

Currituck County

FOR THE

operation of a 720, 000 gallon per day ( GPD) wastewater treatment and high -rate infiltration facility
consisting of: 

continued operation of the existing Phase I facilities consisting of: an influent pump station and wet well
with two 1, 750 gallon per minute ( GPM) centrifugal pumps, one 80 GPM centrifugal jockey pump, two
300 GPM centrifugal equalization pumps, audible/visual high water alarms and two ultrasonic influent flow
meters; two rotary drum screens with 2 millimeter ( mm) perforations; a vortex grit separator/ classifier with
dumpster; a 245, 000 gallon flow equalization basin with three 168 cubic feet per minute ( CFM) blowers
and coarse bubble diffusers; a flow splitter box; two 7, 023 anaerobic tanks with two 2. 3 horsepower ( hp) 
mixers; two 14, 000 gallon anoxic tanks with two 180 GPM centrifugal recycle pumps, two 2. 3 hp mixers
and two magnetic flow meters; two 25, 900 gallon aeration basins with two 180 GPM centrifugal recycle
pumps, two 140 GPM centrifugal recycle jockey pumps, three 334 CFM positive displacement blowers, 
one 170 CFM positive displacement jockey blower, fine bubble diffusers, two magnetic flow meters and
two magnetic jockey flow meters; two 25, 900 gallon secondary anoxic tanks with two 2. 3 hp mixers; a
membrane reactor splitter box; five 14,220 gallon membrane bioreactor tanks with each tank containing
five membrane modules, as well as five 360 GPM centrifugal sludge return pumps, one 170 GPM
centrifugal sludge return jockey pump, six magnetic recycled activated sludge flow meters, one magnetic
waste activated sludge flow meter, six 105 GPM centrifugal permeate pumps; an auxiliary membrane
module stored onsite; a recycle activated sludge splitter box; an alum pump/ storage feed system; a NaOC1
pump/ storage feed system; a methanol pump/ storage feed system; 117, 150 gallons of aerated sludge storage
comprised of a 57,400 gallon basin, a 27,230 gallon basin and a 50, 540 gallon basin) served by three 323

CFM positive displacement blowers; an ultraviolet ( UV) disinfection system consisting of 2 banks with a
total of 40 lamps; an automatic auxiliary generator and transfer switch; six effluent magnetic flow meters; 
six turbidimeters; a 2. 6 million gallon steel five day upset tank; two 120 GPM centrifugal drain pumps; a
2. 23 acre high -rate infiltration basin; a groundwater lowering pump station with two 540 GPM pumps; and
all associated piping, valves, controls and appurtenances; the

continued operation of the existing Phase II facilities consisting of: the relocated five membrane modules
from an existing 14,220 gallon membrane bioreactor tank, with one of these membranes being placed in
each of the four other existing 14, 220 gallon membrane bioreactor tanks resulting in each tank having six
membrane modules ( the fifth relocated membrane module will be placed in onsite storage); four ultra - 

filtration membranes modules into the aforementioned and vacated existing 14, 220 gallon membrane
bioreactor tank; and all associated piping, valves, controls and appurtenances; the

WQ0009772 Version 3. 1 Shell Version 200201 Page 1 of 10



continued operation of the existing Phase III facilities consisting of: eight ultra -filtration membranes
modules into the vacated existing 14, 220 gallon membrane bioreactor tank mentioned in Phase II for a total
of 12 ultra -filtration membrane modules; a 1, 015, 591 gallon synthetically lined five day upset pond; and
all associated piping, valves, controls, and appurtenances; and the

continued operation of a 40, 000 GPD low- pressure pipe ( LPP) system permitted by the Currituck County
Health Department; 

to serve the residential and commercial sources at Monteray Shores Phase I & II, Buck Island, Timbuck II

and Corolla Bay, as well as up to 197, 500 GPD of untreated wastewater from Corolla Light WWTP # 1

Permit No. WQ0006254), with no discharge of wastes to surface waters, pursuant to the application
received July 10, 2020, subsequent additional information received August 10, 2020, and in conformity
with the Division -approved plans and specifications considered a part of this permit. 

This permit shall be effective from the date of issuance through October 31, 2026, shall void Permit No. 
WQ0009772 issued May 12, 2016, and shall be subject to the following conditions and limitations: 

I. SCHEDULES

1. The Permittee shall request renewal of this permit on Division -approved forms no later than May 4, 
2026. [ 15A NCAC 02T . 0105( b), 02T . 0109] 

II. PERFORMANCE STANDARDS

1. The Permittee shall maintain and operate the subject non -discharge facilities so there is no discharge to

surface waters, nor any contravention of groundwater or surface water standards. In the event the

facilities fail to perform satisfactorily, including the creation of nuisance conditions due to improper
operation and maintenance, or failure of the infiltration areas to assimilate the effluent, the Permittee

shall take immediate corrective actions, including Division required actions, such as the construction
of additional or replacement wastewater treatment or disposal facilities. [ 15A NCAC 02T

0108( b)( 1)( A)] 

2. This permit shall not relieve the Permittee of their responsibility for damages to groundwater or surface

water resulting from the operation of this facility. [ 15A NCAC 02T . 0108( b)( 1)( A)] 

3. Groundwater monitoring wells shall be constructed in accordance with 15A NCAC 02C . 0108
Standards of Construction for Wells Other than Water Supply), and any other jurisdictional laws and

regulations pertaining to well construction. [ 15A NCAC 02C . 0108] 

4. Effluent quality shall not exceed the limitations specified in Attachment A. [ 15A NCAC 02T . 0705( b)] 

5. Application rates, whether hydraulic, nutrient, or other pollutant, shall not exceed those specified in